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Appendix C for KSCR2209001813AT-FCC-Booster-NR14
1. Out of band rejection
1.1 Band14
1.1.1 Test Result
Band: 14 / NTNV
Signal Sweep Frequency Range (MHz) | TX Type ANT FO (MHz) FL (MHz) FH (MHz) Verdict
CW 738 - 788 SISO 1 761.350 757.700 768.300 Pass
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1.1.2 Test Graph
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2. AGC threshold
2.1 Band14
2.1.1 Test Result
Band: 14 / NTNV

Signal Frequency (MHz) TX Type ANT AGC Threshold (dBm) Verdict

AWGN 761.35 SISO 1 -2.20 Pass

GMSK 761.35 SISO 1 -1.20 Pass
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Input-versus-output signal comparison
3.1 Band14 _OBW
3.1.1 Test Result
Band: 14 / NTNV
Signal 99% OBW (MHz) .
Type Level (dBm) Frequency (MHz) TX Type ANT Output Input Verdict
AWGN 0.8 761.35 SISO 1 4.524 4.535 Pass
-2.2 761.35 SISO 1 4.531 4.540 Pass
GMSK 1.8 761.35 SISO 1 0.244 0.244 Pass
-1.2 761.35 SISO 1 0.244 0.243 Pass
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3.2 Band14_EBW

3.2.1 Test Result

Band: 14 / NTNV
Signal 26dB EBW (MHz) .
Type Level (dBm) Frequency (MHz) TX Type ANT Output Input Verdict
AWGN 0.8 761.35 SISO 1 5.060 5.063 Pass
-2.2 761.35 SISO 1 5.050 5.069 Pass
GMSK 1.8 761.35 SISO 1 0.313 0.317 Pass
-1.2 761.35 SISO 1 0.313 0.313 Pass
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3.2.2 Test Graph
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4. Input/output power and amplifier/booster gain
4.1 Band14_ERP

4.1.1 Test Result

Band: 14 / NTNV
: Conducted Power .
Signal TX Type | ANT (dBm/MHz) ERP (dBm/MHz) Boosétdeé)Galn Verdict
Type | Level (dBm) | Frequency (MHz) Output Input Result Limit
AWGN -2.2 761.35 SISO 1 10.55 -6.76 11.01 <=60 17.31 Pass
0.8 761.35 SISO 1 10.56 -3.57 11.02 <=60 / Pass
GMSK -1.2 761.35 SISO 1 17.16 -0.25 17.62 <=60 17.41 Pass
1.8 761.35 SISO 1 17.21 2.76 17.67 <=60 / Pass
Band: 14 / NTNV
Frequency Signal ?_E\?;I | Total Output Gain
i nput ERP(dBm)
Operation
pBand (MHz) Type (dBm) '(Ddoé"’rﬁ)r Power (dBm) (dB)
SISO SISO
Pre-AGC -2.2 17.15 17.61 /
761.35 AWGN 3dB
Above 0.8 17.19 17.65 /
746MHz- AGC
756MHz Pre-AGC 1.2 17.16 17.62 /
761.35 GMSK 3dB
Above 1.8 17.21 17.67 /
AGC
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4.1.2 Test Graph
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4.2 Band14 PAPR
4.2.1 Test Result
Band: 14 / NTNV
Signal PAPR (dB) .
Type Level (dBm) Frequency (MHz) TX Type ANT Result Limit Verdict
AWGN -2.2 761.35 SISO 1 8.36 <=13 Pass
0.8 761.35 SISO 1 8.33 <=13 Pass
GMSK -1.2 761.35 SISO 1 0.40 <=13 Pass
1.8 761.35 SISO 1 0.30 <=13 Pass

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Doc at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, for%ery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s{ tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

No.10, Weiye Road, Innovation Park, Kunshan, Jiangsu, China 215300 1(86-512)67355888  f(86-512)67370818 ~ www.sgsgroup.com.cn
REIH c RUDTBZECVEFEEI0S  #B4 215300 1(86-512)57355888  f(86-512)57370818  s9s.china@sgs.com
I

Test Report Form Version: Rev01l Member of the SGS Group (SGS SA)



4.2.2 Test Graph
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5. Out-of-band/out-of-block (including intermodulation) emissions
5.1 Band14
5.1.1 Test Result
Band: 14 / NTNV
Signal OOB (dBm) .
Input | Type | Level (dBm) | Frequency (MHz) Channel | TX Type | ANT Result Limit Verdict
Two | AWGN -2.2 760.5 LCH SISO 1 -81.70 | Refer To Test Graph Pass
0.8 760.5 LCH SISO 1 -81.84 | Refer To Test Graph Pass
One |AWGN -2.2 760.5 LCH SISO 1 -81.40 | Refer To Test Graph Pass
0.8 760.5 LCH SISO 1 -81.90 | Refer To Test Graph Pass
Two |AWGN -2.2 765.5 HCH SISO 1 -81.66 | Refer To Test Graph Pass
0.8 765.5 HCH SISO 1 -81.90 | Refer To Test Graph Pass
One |AWGN -2.2 765.5 HCH SISO 1 -81.81 | Refer To Test Graph Pass
0.8 765.5 HCH SISO 1 -81.81 | Refer To Test Graph Pass
Two | GMsK -1.2 758.1 LCH SISO 1 -81.80 | Refer To Test Graph Pass
1.8 758.1 LCH SISO 1 -81.84 | Refer To Test Graph Pass
One | GMSK -1.2 758.1 LCH SISO 1 -81.82 | Refer To Test Graph Pass
1.8 758.1 LCH SISO 1 -81.82 | Refer To Test Graph Pass
Two | GMsK -1.2 767.9 HCH SISO 1 -81.56 | Refer To Test Graph Pass
1.8 767.9 HCH SISO 1 -81.84 | Refer To Test Graph Pass
One | GMSK -1.2 767.9 HCH SISO 1 -81.72 | Refer To Test Graph Pass
1.8 767.9 HCH SISO 1 -81.70 | Refer To Test Graph Pass
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5.1.2 Test Graph
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6. Spurious emissions
6.1 Band14
6.1.1 Test Result
Band: 14 / NTNV
Signal SE (dBm) .
Type Level (dBm) | Frequency (MHz) Channel | TXType | ANT Result | Limit Verdict
760.5 LCH SISO 1 Refer To Test Graph Pass
AWGN -2.2 763 MCH SISO 1 Refer To Test Graph Pass
765.5 HCH SISO 1 Refer To Test Graph Pass
758.1 LCH SISO 1 Refer To Test Graph Pass
GMSK -1.2 763 MCH SISO 1 Refer To Test Graph Pass
767.9 HCH SISO 1 Refer To Test Graph Pass
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6.1.2 Test Graph
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7. Frequency stability measurements
7.1 Band14 Antl
7.1.1 Test Result
Band: 14 / NTNV
Signal Temp Voltage Freq. Error Tolerance Verdict
Type Level (dBm) Frequency (MHz) (°C) (VAC) (Hz) (ppm)

102 758.10 0.00 Pass

20 120 758.10 0.00 Pass

138 758.10 0.00 Pass

-30 120 758.10 0.00 Pass

-20 120 758.10 0.00 Pass

758.1 -10 120 758.10 0.00 Pass

0 120 758.10 0.00 Pass

10 120 758.10 0.00 Pass

30 120 758.10 0.00 Pass

40 120 758.10 0.00 Pass

50 120 758.10 0.00 Pass

102 763.00 0.00 Pass

20 120 763.00 0.00 Pass

138 763.00 0.00 Pass

-30 120 763.00 0.00 Pass

-20 120 763.00 0.00 Pass

CW -2.2 763 -10 120 763.00 0.00 Pass

0 120 763.00 0.00 Pass

10 120 763.00 0.00 Pass

30 120 763.00 0.00 Pass

40 120 763.00 0.00 Pass

50 120 763.00 0.00 Pass

102 767.90 0.00 Pass

20 120 767.90 0.00 Pass

138 767.90 0.00 Pass

-30 120 767.90 0.00 Pass

-20 120 767.90 0.00 Pass

767.9 -10 120 767.90 0.00 Pass

0 120 767.90 0.00 Pass

10 120 767.90 0.00 Pass

30 120 767.90 0.00 Pass

40 120 767.90 0.00 Pass

50 120 767.90 0.00 Pass
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8. Emission Mask
8.1 Band14_Antl
8.1.1 Test Result
Band14_761.4MHz_AWGN-AGC_SISO_Antl_NTNV
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Band14 761.4MHz GMSK-AGC SISO Antl NTNV
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9.Noise/emission at Antenna Terminal
9.1 Band14_Antl
9.1.1 Test Result
Band14_Intermodulation product
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Remark:

The antenna gain of this device in band 14 is 2.61dBi.

ERP = EIRP - 2.15dB

'The conducted max intermodulation product is -47.884dBm/300Hz = -32.655dBm/10kHz, ERP of intermodulation product is --
32.655dBm/10kHz + 2.61dBi -2.15dB = -32.195dBm/10kHz

IApplicant must use good engineering practice to make sure that the ERP of intermodulation products should not exceed the
level -30dBm in 10kHz measurement bandwidth.
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Band14 _ Noise outside of the passband
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Remark:

The antenna gain of this device in band 14 is 2.61dBi.

ERP = EIRP - 2.15dB

The conducted max. noise on spectrum more than 1MHz outside of the passband is -57.831dBm/10Hz, ERP of noise on
spectrum more than 1MHz outside of the passband is -72.518dBm/10kHz + 2.61dBi -2.15dB = -72.058dBm/10kHz.
IApplicant must use good engineering practice to make sure that the ERP of noise on spectrum more than 1MHz outside of
the passband should not exceed the level -70dBm in 10kHz measurement bandwidth.
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Band14 Noise within of the passband

s Keysight SpactmmAnaly-zer Swept SA
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Remark:

The antenna gain of this device in band 14 is 2.61dBi.

ERP = EIRP - 2.15dB

The conducted max. noise on spectrum within the passband is -54.273dBm/10Hz, ERP of noise on spectrum within the
passband is -54.273dBm/10kHz + 2.61dBi -2.15dB = -53.813 dBm/10kHz.

IApplicant must use good engineering practice to make sure that the ERP of noise within of the passband should not exceed
the level -43dBm in 10kHz measurement bandwidth
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